
DECLARATION OF CONFORMITY 
according to ISO/IEC 17050-1 and EN 17050-1 

 

Supplier’s Name: Hewlett-Packard Company DoC#: SDGOB-0833-Rev.10.0 

Supplier’s  Address: 138, Depot Road, #02-01 
Singapore 109683 

declares, that the product 

Product Name and Model: 
 

HP Officejet J4680 and J4624, HP Officejet 4500 Wireless series printer 

Regulatory Model 
Number:1) 

SDGOB-0833 

Product Options: 

Radio Module 

 

All 
 

RSVLD-0608 
 

Power adaptor: 0957-2269 

conforms to the following Product Specifications and Regulations: 

SAFETY: IEC 60950-1:2001 / EN 60950-1:2001 + A11:2004  
EN 62311:2008 
 

EMC: CISPR 22:2005 +A1:2005 / EN55022:2006 +A1:2007 Class B 
EN 55024:1998 +A1:2001 + A2:2003 
EN 61000-3-2:2006 
EN 61000-3-3:1995 +A1: 2001 + A2:2005 
FCC CFR 47, Part 15 Class B / ICES-003, Issue 4 Class B 
EN301 489-1 V1.6.1, EN301 489-17 V1.2.1 
 

Telecom: 
 
 
 
 
 
Energy Use: 
 

EN 300 328 V1.7.1:2006-05 
TBR 21: 19983) 
FCC Rules and Regulations 47CFR Part 68 
TIA-968-A-1+A-2+A-3+A-4+A-5 Telecommunications – Telephone Terminal Equipment 
CS-03, Part I, Issue 9, Feb 2005 
 

Regulation (EC) No. 1275/2008 
ENERGY STAR ® Qualified Imaging Equipment Operational Mode (OM) Test Procedure 
Regulation (EC) No. 278/2009 
Test Method for Calculating the Energy Efficiency of Single-Voltage External Ac-Dc and Ac-Ac 
Power Supplies   

Supplementary Information: 

1. This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The Regulatory 
Model Number is the main product identifier in the regulatory documentation and test reports, this number should not be 
confused with the marketing name or the product numbers. 

2. This product complies with the requirements of the Low Voltage Directive 2006/95/EC, the EMC Directive 2004/108/EC, the 

EuP Directive 2005/32/EC & the R&TTE Directive 99/5/EC and carries the  marking accordingly. In addition, it complies with 
the WEEE Directive 2002/96/EC and RoHS Directive 2002/95/EC. 

3. This product complies with TBR21:1998, except clause 4.7.1 (DC characteristic), which complies with ES 203 021-3, clause 
4.7.1.  

4. This Device complies with Part 15 of the FCC Rules. Operation is subject to the following two Conditions: (1) This device may 
not cause harmful interference, and (2) this device must accept any interference received, including interference that may 
cause undesired operation. 

5. The product was tested in a typical configuration. 

Singapore 
   16 December 2009 

 
 

Yik Hou Meng 
Product Regulations Manager 

Customer Assurance, Business Printing Division 
 

 

Local contact for regulatory topics only: 
EMEA: Hewlett-Packard GmbH, HQ-TRE, Herrenberger Strasse 140, 71034 Boeblingen, Germany www.hp.com/go/certificates 
USA : Hewlett-Packard, 3000 Hanover St., Palo Alto 94304, U.S.A. 650-857-1501 
 


